
DSpace Institution

DSpace Repository http://dspace.org

Chemical engineering Thesis and Dissertations

2020-02

Treatment of Tannery Soaking

Wastewater Using Advanced Electro Oxidation

Abera, Mekdes

http://hdl.handle.net/123456789/10923

Downloaded from DSpace Repository, DSpace Institution's institutional repository



 
 

 

 

BAHIR DAR UNIVERSITY  

BAHIR DAR INSTITUTE OF TECHNOLOGY 

SCHOOL OF RESEARCH AND GRADUATE STUDIES 

FACULTY OF CHEMICAL AND FOOD ENGINEERING 

                                                                                                                       

 

 

TREATMENT OF TANNERY SOAKING WASTEWATER USING 

ADVANCED ELECTRO OXIDATION 

BY  

MEKDES ABERA ABOYE 
[...]
adverse impact on environment because of the generation of huge amount of liquid, 

solid and gaseous wastes. The simplified inflow and out flow of tanning industry is 

shown in Figure 2.1 below. 

 



6 
 

 

                          Figure 1.1 in flow and out flow of Tanning Industry 

2.2 Leather Processing and Wastes 

The manufacturing of leather can be divided in to four parts [6]; 

i. Beam house operations 

The term beam house refers to the process in the tannery between the removal of the 

skins or hides from storage and their preparation for tanning.  In beam house 

operations, the removal of dirt and blood by washing is the first step after which the 

hides are then soaked in water for softening and removal of salts. After the removal of 

salts, fatty tissue is removed by fleshing. Liming is done to swell the hides for the 

better penetration of tanning agents and hair removal. Chemical dissolution of the hair 

and epidermis is with an alkaline medium of sulphide and lime takes place. During 

liming, a high concentration of sodium sulphide, lime and organic matter is delivered 

to the effluent. Hides are then neutralized with acid ammonium salts and treated with 

enzymes to remove the hair remnants and to degrade proteins. This results in a major 

part of the ammonium load in the effluent. Pickling is usually done to prepare the 

hides for tanning. The pH value of hides is adjusted by addition of acids (main 

sulphuric acid). Salts are added to prevent the hides from swelling.  

ii. Tanning process 

Tanning is the reaction of the collagen fibers in the hides with tannins, chromium, 

alum or other chemical agents. Alums, syntans, formaldehyde, glutaraldehyde and 

heavy oils are used as tanning agents. During the tanning process, about 300 kg 

chemicals are added per ton of hides. Based on the tanning agents, tanning operations 

are further divided in to vegetable tanning and chrome tanning. 

iii. Post tanning process  



7 
 

At post-tanning stage the wet blue hide/skin is changed to crust leather. In this stage, 

structural differences within wet blue leathers are compensated to obtain uniform 

structure. It involves the following chemical and mechanical operations. 

The process of chemical can be performed after tanning but prior to finishing such as 

neutralization, dyeing, retanning and fat liquoring are called post-tanning or wet 

finishing operation. The main objectives of this set of unit operations are to give a 

colour to the leather as demanded by the market (dyeing), impart softness (fat 

liquoring) and fullness and uniformity of substance start from the wet and produce 

different types of finished leathers without having knowledge about the beam house 

and tanning operations the leather had undergone 

iv. Finishing operation 

Finishing operation is the mechanical modifications on the appearance of the leather 

such as elasticity, softness and feels by applying an aesthetic covering polymeric film 

to the derma. Finishing operation involves surface coatings and mechanical 

operations. 

The leather tanning and finishing industry has high water consumption and, 

respectively, generates great amounts of wastewaters with a very complex 

composition, large quantities of solids and organic material, nitrogen, salts, in 

addition to some specific pollutants such as chromium and sulphide. Wastewaters 

generated by tannery industries are known to contain large amounts of potentially 

toxic wastewaters containing both organic and inorganic compounds. Tanneries 

effluents are also characterized by high wastewater generation in the range of 30–35 L 

Kg1 skin/hides process with a variable pH, high concentration of suspended solid, 

BOD, chromium, COD, and sulfides as well as low biodegradability. 

Soak liquor, a primary effluent from the tannery industry has an intense brown colour, 

hyper salinity, and stinky odour. Soak liquor is composed of 2–4% sodium chloride 

by weight and contains traces of calcium chloride along with organic contaminants 

(flesh, skin, blood, humic substances and other suspended particles) such as nitrogen 

and phosphorous containing compounds. [4, 5] 

If this effluent is discharged into nearby lands without any prior treatment, it will 

pollute the lands and groundwater. Figure 2.2 below shows the leather manufacturing 

process flow and waste generation. 



8 
 

 

                        Figure 2.2: Wastes generated from each unit operation of a tannery [7] 

An average of 30– 35 m
3
 of wastewater is produced per ton of raw hide.  However, 

wastewater production varies in wide range (10–100 m
3
per ton hide) depending on the 

raw material, the finishing product and the production processes [8]. Organic 

pollutants (protein and lipidic components) are originated from skins (it is calculated 

that the raw skin has 30% loss of organic material during the working cycle) or they 

are introduced during processes.  The parameters of tannery effluent were found to be 

high and exceeding the legal ranges of selected parameters discharge to inland water 

and to sewer (Table 2.1) [9]. 

 

Table 2.1  Legal ranges of selected parameters [7] 

 



9 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The difficulty in treatment of tannery wastewater is due to complex nature of the 

industry and a large number of chemicals employed in the leather processing. The 

segregation of each sectional stream and separate treatment therefore requires very 

high investments in terms of equipment, land etc. hence eliminating or reducing the 

wastage at the source i.e. at the stage of leather processing, is a promising option for 

the tanneries. So, me of cleaner technological options are discussed in Table 2.2 [10] 

Table 2.2 Cleaner Technological Options and its Advantages 

Cleaner technology option Impact on pollution load 

Salt free hide and skin preservation    Helps eliminate salt and reduce TDS 

Mechanical desalting   Helps eliminate salt and reduce TDS 

Counter current soaking   Reduced water consumption 

Enzyme assisted soaking   Reduced water consumption and processing time 

Green fleshing   Reduced chemical consumption and solid waste 

Enzymatic sulfide free unhairing Reduced concentration of sulfides, COD, etc in the 

effluent 

Liming splitting   Reduced chemical consumption and solid waste 

Hair saving unhairing-liming    Reduced concentration of nitrogen, BOD, COD etc in 

effluent 

Parameter    Direct discharge to inland water    Discharge to sewer 

pH   5.0- 10.0 5.0- 10.0 

Temperature (
o
C) 25-40 30-40 

Settl. Solids (mg/l)    0.3- 1.0  

BOD5 (mg/l)    5- 200 125- 1000 

COD (mg/l)   50-450 300- 3000 

SS (mg/l)    20-200 75-1000 

Sulfide (mg/l)    Nil- 10.0 Nil- 10.0 

Cr III   0.1- 5.0 1.0- 10 

Cr VI (mg/l)   Nilhil-1.0 Nilhil-1.0 

Oil & grease (mg/l)   2.5- 100 30-500 

Phenols (mg/l)    0.05-5.0 1.0- 90 

Chlorides (mg/l)    200- 4000 400- 600 

Sulfates (mg/l)    150- 1000 300- 400 

TKN (mg/l)   3- 10  



10 
 

Direct recycling of liming floats    Reduced chemical and water consumption and reduced 

BOD, COD and sulfides in effluent 

Ammonia free deliming using carbon 

dioxide   

Reduced nitrogen concentration in the effluent 

Chrome recovery, high chrome 

exhaustion and/or chrome liquor 

recycles 

Reduce concentration of chromium in the effluent 

 

2.3. Types of Wastes Generating in Tannery 

Although the leather industry is environmentally important as a user of the by-product 

of the meat industry, it is perceived as a consumer of resources and a producer of 

pollutants that are liquid, solid and gaseous in nature [11]. 

2.3.1. Liquid and Gaseous Waste 

Tannery effluents are ranked as the highest pollutants among all industrial wastes 

[12]. The tanning process involves an important consumption of water and generates a 

complex pollution consisting of a mixture of organic and inorganic substances that 

rather difficult to treat. A large amount of Chemicals is used to convert raw cattle 

hides, goat and sheep skins in to leather.  The chemical reagents consumption is very 

high.  For 1000kg of hides about 400kg of chemicals is needed, including sodium 

chloride, lime, sodium sulphide, sulphuric acid, basic chromium and others. A 

considerable part of these chemicals is not absorbed in the production process and is 

discharged in to the environment [13]. The capacity of world leather process is 15 

million tons of hides and skins per year. The waste water discharge from world 

tanneries is about 600 million m3 per year [9]. On average 45 -50 m3 of wastewater is 

discharged from tanning industry per ton of raw hide processed [10]. 

The main discharge of waste water originates from wet processing stages in the beam 

house, the tanning process, and the post-tanning operations.  It has been revealed that 

beam house processes and tanning processes contribute 80–90% of the total pollution 

load that includes biological oxygen demand (BOD), chemical oxygen demand 

(COD), total solids (TS), total dissolved solids (TDS), chromium (Cr), sulphides (S
2−

)
,
 

sludge, etc.) [14]. 

Compared to emissions to water, air emissions occur generally in relatively small 

quantities. 



11 
 

Traditionally tanneries have been associated with odour rather than any other air 

emissions, although the emissions of organic solvents are a major problem. Whether a 

tannery has the following air emissions depends on the type of processes employed.  

Air emissions from tannery are particulate, organic solvents, hydrogen sulphide, 

ammonia and odour [15]. 

Emissions to air have effect beyond the tannery site, but also affect the workplace and 

possibly the health of the tannery workforce. Apart from odors, particular mention 

should be made hereof organic solvent emissions, aerosols and dust (buffing dust and 

powdery chemicals) [15]. 

2.3.2. Solid Wastes 

Apart from liquid and gaseous wastes, large quantities of solid wastes are also 

generated during leather processing and subsequently during effluent treatment. 

Although some of the wastes find limited applications, the safe disposal of the bulk of 

the solid wastes has posed serious problems [15]. Out of which some portion of 

chromium containing hazardous wastes are also generated. These chrome containing 

wastes are categorized as hazardous wastes. The main sources of solid wastes are 

from trimming, fleshing, splitting and shaving processes. A further potential source of 

solid waste is the sludge from the effluent treatment plant [14]. 

2.4 Wastewater Treatment 

The conventional wastewater treatment, usually applied to the mixture of effluents 

from all production processes, makes use of solids separation and biological 

treatment. The conventional biological treatment does not always achieve satisfactory 

performance due to the toxicity of the tannery wastewater that affects the 

development of the bacteria. In addition, traditional physical–chemical processes are 

comparatively expensive, and may lead to secondary pollution. This is because it 

needs additional chemicals.  

The drawbacks mentioned above have forced various industries to seek for effective 

alternative treatment technologies for pollutants removal, ideally by electrochemical 

methods. Nowadays, electrochemical treatment methods have reached such a state 

that they are not only comparable with other technologies in terms of cost, but they 

are also more efficient and more effective. 

2.5 Physico-Chemical Treatment System 

The physico-chemical treatment of organic effluent consists of adsorption, 

coagulation, precipitation, flocculation, sedimentation, filtration, ion exchange and 



12 
 

chemical oxidation [17 – 20]. Oxidative degradation by chlorine and ozone are the 

most common chemical processes for color removal. The chlorination however has 

the disadvantage of producing organochloride byproducts. Coagulation/ flocculation 

have been tried for leather effluent treatment to reduce COD and suspended solids 

[21]. Some authors attempted both physical and chemical or combination of both for 

treating leather industrial effluent to reduce organic pollutant and nitrogenous 

compound 16 present in the leather effluent [22 – 25]. The ammonia present in the 

tanning effluent can be removed using adsorption, chemical precipitation, membrane 

filtration and reverse osmosis [26 – 29]. While the chromium present in the tannery 

effluent can be reduced by chemical precipitation, adsorption, and ion exchange. The 

other contributors on physico-chemical methods of tannery effluent treatment are due 

to the conventional method which includes membrane filtration and coagulation, 

adsorption, ion exchange. Though the physicochemical methods can be used for 

removal of both organic and inorganic matter, they are expensive, consume large 

amount of chemicals and produces secondary solid sludge [30]. 

2.5.1 Biochemical Method 

In this treatment technique, micro-organisms utilize the organic matter for metabolism 

processes as they can uptake organic matter and nutrients (nitrogen and phosphorus) 

for energy source [30 – 33]. The biological treatment methods have following 

advantages : (i) Low capital and operating costs (ii) Relatively less secondary sludge 

compared chemical method (iii) Eco friendly 17 (iv) Oxidation of a wide variety of 

organic compounds (v) Removal of reduced inorganic (vi) Operational flexibility to 

handle a wide range of flows and wastewater characteristics (vii) Reduction of aquatic 

toxicity Typical biological treatment processes make use of trickling filters, activated 

sludge, Sequencing Batch Reactor (SBR) and wetland as polishing system. 

Organic pollutants and colloidal organics from wastewater can successfully be 

removed by biological treatments. Biodegradation of organic matter during 

wastewater treatments occur either in the presence of oxygen (aerobically) or in 

anoxic conditions [34 – 36]. Several studies focused on bio-remediation of tannery 

effluents [37 – 38]. Carbon dioxide is generated along with solid sludge when soluble 

organics are oxidized biochemically. However, the oxidation of organic matter in 

anoxic environment by denitrification of nitrate or nitrite yields carbon dioxide, water, 

nitrogen and sludge [39 – 40]. Experimentally proved the possibilities of treating 

tannery effluent using enzymes, The authors used the combination of hydrolytic 



13 
 

enzymes, viz. proteases, carbohydrates, and lipases for treating tanning effluent and 

suggested that the protein by-product suitable for animal feed as well as energy 

conservation and fat recovery. Removal of organic pollutant from tannery effluents is 

clearly favored by the combination of processes with and without oxygen. 

Microorganisms such as A. fumigate and species of Pseudomonas can reduce the 

chromium presence in the tanning effluent and P. aeruginosa could be used 

successfully to degrade pentachlorophenol [41]. Many investigators have reported the 

use of biological treatments, specifically, sequencing batch reactors (SBR) in tannery 

wastewater as an efficient way for the removal of organic matter [42 – 44]. The 

presence of higher concentration hinders the performance of aerobic biological 

treatment [45]. Even though the conventional methodologies are technically feasible, 

on lab scale operations they are questionable for their technical and economic 

feasibility in large scale operations. Thus, it can be observed that the problem 

involving the proper management of the tannery effluent has not been solved.  

2.5.2 Membrane Process 

The development of cellulose acetate membranes in the early 1960‘s started gaining 

attention among researchers/industries in 70‘s. Today the importance of membrane is 

felt beyond reverse osmosis (desalination) to wide variety of wastewater treatment 